5.1

71
7.2

8.1

8.2

THE CORPORATION OF THE MUNICIPALITY OF TEMAGAMI
REGULAR COUNCIL MEETING
MERGED AGENDA

Thursday, March 22, 2018, 6:30 P.M.
Welcome Center

An audio recording of the Open Session of this meeting is being made and will be available through the
Municipal Website as a public service to further enhance access to municipal government services and to

continue to promote open and transparent government. As a visitor, your presence may be recorded and your

name and address may be revealed during certain parts of the Council meeting.

Pages

CALL TO ORDER AND ROLL CALL

ADOPTION OF THE AGENDA 1

Draft Motion:
BE IT RESOLVED THAT the Regular Council Meeting Agenda dated March 22, 2018 be
[...]
This electronic message {email) contains confidential information only for the use of the Addressee(s) named above. if you are not the intended recipient of the email or the employee or agent
responsible for delivering it to the intended recipient(s), you are hereby notified that any dissemination or copying of this email and/or any attachment files is strictiy prohibited. If you have received
this emall in error, please immediately notify the sender and arrange for the return of any and all copies and the pemmanent deletion of this email and any attachments

b—ﬁ Please consider the environment before printing this email.

Page 29 of 173



Ontario Clean Water Agency
Agence Ontarienne Des Eaux

Rk Temagami North Drinking Water System

Prepared by the Ontario Clean Water Agency
on behalf of the Municipality of Temagami

Page 30 of 173



N\
= Temagami North Drinking Water System — 2017 Annual/Summary Report

TABLE OF CONTENTS
EXECUTIVE SUMMARY ....cccoviunes : 2
INTRODUCTION... 3

Section 11 - ANNUAL REPORT

1.0 INTRODUCTION. . cccerrcsesesesscsssissesnnssesssasssssssssssesmssssssssssssssssassssssasssasesssssssessasssenss 5
2.0 DESCRIPTION OF THE DRINKING WATER SYSTEM .6
3.0 LIST OF WATER TREATMENT CHEMICALS USED OVER THE REPORTING PERIOD....7
4.0 SIGNIFICANT EXPENSES INCURRED TO THE DRINKING WATER SYSTEM........cceucuue. 7
5.0 DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS
REPORTED TO & SUBMITTED TO THE SPILLS ACTION CENTER......ccccvsvivsnirsisnnnne 7
6.0 MICROBIOLOGICAL TESTING PERFORMED DURING THE REPORTING PERIOD........... 7
7.0 OPERATIONAL TESTING PERFORMED DURING THE REPORTING PERIOD.........ccc.ccuuu.. 8

Section 12 - SUMMARY REPORT for MUNICIPALITIES

1.0 INTRODUCTION...corvrrcnrrneerrernsesssensssisssesssssssssssassssssssssssassssssssasass ; 13
2.0 REQUIREMENTS THE SYSTEM FAILED TO MEET ....ccccoveveveiccenae 13
3.0 SUMMARY OF QUANTITIES & FLOW RATES ....ovcveveverersrssessssesensasessessmsssssssessassasessesenssssssssae 14
4.0 CONCLUSION .ooecrrerrecnmessrsessasssssssrssrssssasssssssssssssnssess 17
Page1o0of17

Page 31 of 173



"%:”"Temagami North Drinking Water System — 2017 Annual/Summary Report

EXECUTIVE SUMMARY

The 2017 Annual/Summary Report for the Temagami North Drinking Water System addresses
the requirements outlined in Schedule 11 and 22 of the Ontario Drinking Water Systems
Regulation (O. Reg. 170/03) under the Safe Drinking Water Act, 2002.

The Ontario Clean Water Agency prepares this report on behalf of the Municipality of
Temagami by February 28 of each year. The report is accessible on-line on the Municipality of
Temagami website at: http://www.temagami.ca/pagesmith/48 and in hard copy upon request.
The availability of the Annual/Summary Report is communicated to the Municipality of
Temagami consumers via an ad in the community bulletin and notice at the City Hall.

This report is divided into two sections. Section 11 — Annual Report provides a detailed
description of the drinking water system, list of chemicals used, significant expenses incurred,
notices of adverse test results, any incidents issued, and a summary of all microbiological and
operational testing performed. Section 12 — Summary Report for Municipalities presents any
requirements the system failed to meet. Also included is a summary of quantities and flow
rates generated by the drinking water system.

The Municipality of Temagami complied with the terms and conditions of all Licences and
Permits, Ontario Drinking Water Quality Standards Regulation (0. Reg. 169/03), and the

Drinking Water Systems Regulation (0. Reg. 170/03) with the exception of those events
detailed in Section 2 of the Summary Report.

Page 2 of 17

Page 32 of 173



N\
<= Temagami North Drinking Water System — 2017 Annual/Summary Report

INTRODUCTION

Municipalities throughout Ontario are required to comply with Ontario Regulation 170/03
made under the Safe Drinking Water Act, 2002. The Act was passed following
recommendations made by Commissioner O'Conner after the Walkerton Inquiry. The Act's
purpose is to protect human health through the control and regulation of drinking-water
systems. 0. Reg. 170/03 regulates drinking water testing, use of licensed laboratories,
treatment requirements and reporting requirements.

0. Reg. 170/03 requires the owner to produce an Annual Report, under Section 11. This report
must include the following:

1. Description of system and chemical(s) used

2. Summary of any adverse water quality reports and corrective actions
3. Summary of all required testing
4

Description of any major expenses incurred to install, repair or replace equipment
This Annual Report must be completed by February 28 of each year.

The regulation also requires a Summary Report which must be presented and accepted by
Council by March 31 of each year for the preceding calendar year reporting period.

The report must list the requirements of the Act, its regulations, the system’s Drinking Water
Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if
applicable), and any Provincial Officer Order the system failed to meet during the reporting
period. The report must also specify the duration of the failure, and for each failure referred to,
describe the measures that were taken to correct the failure.

The Safe Drinking Water Act, 2002 and the drinking water regulations can be viewed at the
following website: http://www.e-laws.gov.on.ca.

To enable the Owner to assess the rated capacity of their system to meet existing and future
planned water uses, the following information is also required in the report.

1. A summary of the quantities and flow rates of water supplied during the reporting period,
including the monthly average and the maximum daily flows.

2. A comparison of the summary to the rated capacity and flow rates approved in the systems
approval, drinking water works permit or municipal drinking water licence or a written
agreement if the system is receiving all its water from another system under an agreement.

The two reports have been combined and presented to council as the 2017 Annual/Summary
Report.

Page 3 of 17

Page 33 of 173



Temagami North Drinking Water System

Section 11

2017 ANNUAL REPORT

for MUNICIPALITIES

Page 34 of 173



N\
= Temagami North Drinking Water System — 2017 Annual/Summary Report

Section 11
ANNUAL REPORT

1.0 INTRODUCTION

Drinking-Water System Name TEMAGAMI NORTH DRINKING WATER SYSTEM
Drinking-Water System Number 220000433

Drinking-Water System Owner The Corporation of the Municipality of Temagami
Drinking-Water System Category Large Municipal, Residential System

Reporting Period January 1, 20176 to December 31, 2017

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on the Internet?
Yes at: http://www.temagami.ca/pagesmith/48

Location where Report required under O. Reg. 170/03 Schedule 22 will be available for
inspection:

Temagami Municipal Office
7 Lakeshore Drive
Temagami, ON POH 2HO

Drinking-Water Systems that receive drinking water from the Temagami North
Drinking Water System

The Temagami North Drinking Water System provides all of its drinking water to the
community of Temagami North within the Municipality of Temagami.

The Annual Report was not provided to any other Drinking Water System owners

The Ontario Clean Water Agency prepared the 2017 Annual Report for the Temagami North
Drinking Water System and provided a copy to the system owner; the Municipality of
Temagami. The Temagami North Drinking Water System is a stand-alone system that does
not receive water from or send water to another system.

Notification to system users that the Annual Report is available for viewing is
accomplished through:

Public access/notice via the web
Public access/notice via Municipal Office
Public access/notice via a community bulletin Public access/notice via a newspaper

Page 5 of 17

Page 35 of 173



M\
"‘--?Temagami North Drinking Water System — 2017 Annual/Summary Report

2.0 DESCRIPTION OF THE DRINKING WATER SYSTEM

The Temagami North Drinking Water System is owned by The Corporation of the Municipality
of Temagami. OCWA is the Operating Authority of the Water Treatment and Distribution
Systems. This subject system is not interconnected to any other drinking water systems owned
by different owners.

The intake pipe for the Temagami North water treatment plant is located approximately 165 m
off the west shore of Net Lake at 10 m below the low water level of the lake. The raw water is
directed by gravity via a 222 m long, 250 mm diameter intake pipe to a low lift pumping station
consisting of a wet well and two submersible low lift pumps, each rated at 3.8 L/s (328 m?®/day).
These pumps are controlled by the systems PLC (programmable logic controller) and discharge
to the two BCA Pre-Fabricated package treatment plants.

The BCA plants each consist of a flash mixing chamber, flocculation tank, two clarification
chambers, and two deep dual media filters (sand/anthracite). Aluminum sulphate and polymer
are added for the coagulation/flocculation process, sodium carbonate for pH adjustment and
sodium hypochlorite for disinfection. All chemicals are added using metering pumps. The plant
is equipped with an automated monitoring system that records various components of the
process including system flows and chemical dosages.

The treated water is directed to two of the three clearwells, which have a combined capacity of
268.9 m>. The two highlift pumps direct the treated water into the distribution system, which is
equipped with a standpipe known as the North Tower. The standpipe has a total storage
capacity of 732 m® and helps to maintain water pressure within the system. Alarmed chlorine
and turbidity monitoring systems are in place to ensure the water is of acceptable quality
before entering the distribution system.

Filter backwashes are initiated by head loss, turbidity levels, time or manually by the operator.
The backwash wastewater and sedimentation sludge is directed to a drainage system that leads
to the Municipal sanitary sewer system for disposal.

A back up 80 kW diesel generator with automatic start is located in a nearby sewage pumping
station and is available to provide emergency power for the entire facility in the event of a

power interruption.

Classified as a Large Municipal Residential Drinking Water System, Temagami North has
approximately 218 service connections serving an estimated population of 300 residents.

Page 6 of 17

Page 36 of 173



N\
= Temagami North Drinking Water System — 2017 Annual/Summary Report

3.0 LIST OF WATER TREATMENT CHEMICALS USED OVER THE REPORTING
PERIOD

The following chemicals were used in the Temagami North treatment process:

Aluminum Sulphate (Alum) - Coagulation/Flocculation
Polyelectrolyte (Polymer) - Coagulant Aid

Sodium Carbonate (Soda Ash) — pH and Alkalinity Adjustment
Sodium Hypochlorite - Primary Disinfection

All treatment chemicals are NSF/ANS! approved.

4.0 SIGNIFICANT EXPENSES INCURRED TO THE DRINKING WATER SYSTEM

The following work was completed in 2017:

e Multi Ranger (level indicator)

e Generator Load Testing

e New Miltronics installed {spare also purchased)
e Reprogram SCADA

All routine maintenance functions were accomplished through OCWA’s comprehensive
Workplace Management computerized work order system.

5.0 DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS
REPORTED TO & SUBMITTED TO THE SPILLS ACTION CENTER

Incident #1 - Sodium Exceedance (AWQI #137330)

Date October 10, 2017
Details Sodium result = 26.5 mg/L
Corrective Action Re-Sample (result = 23.7) MOECC SAC and MOH notified

6.0 MICROBIOLOGICAL TESTING PERFORMED DURING THE REPORTING

PERIOD

Sample Type Number of E.coliResults TotalColiform  Numberof Range of HPC

Samples  (min to max) Results HPC Samples Results
(min to max) (min to max)

Raw 52 <2to<4 <2to 90 N/A N/A

Treated 52 0toO Oto0 52 <10 to >1500

Distribution 104 OtoO OtoO 40* <10 to 80

Page 7 of 17

Page 37 of 173



= Temagami North Drinking Water System — 2017 Annual/Summary Report

Maximum Acceptable Concentration {MAC) for E. coli = 0 Counts/100 mL
MAC for Total Coliforms = 0 Counts/100 mL
*HPC testing was not completed on any of the monthly samples taken in March and April

7.0 OPERATIONAL TESTING PERFORMED DURING THE REPORTING PERIOD

Continuous Flow Analyzers in Treatment Process

Parameter Number of Samples Range of Results Unit of Measure
(min to max)

Turbidity (Filter 1) 8760 Oto2 NTU

Turbidity (Filter 2) 8760 Oto?2 NTU

Free Chorine 8760 0.94 t0 3.33 mg/L

Note: For continuous manitors use 8760 as the number samples for one year.
Effective backwash procedures, including filter to waste are in place to ensure that the effluent turbidity

requirements are met all times. Thus, the maximum result of 2 NTU is not representative of the water entering
the clearwell.

Free Chlorine Residual in the Distribution System

Number of Samples Free Chlorine Unit of Measure Standard
(min to max)
364 0.11to 2.15 mg/L >0.05

Note: Four (4) chlorine residual samples are collected one day and three (3) on a second day of each week. The
sample sets must be collected at least 48-hours apart.

Nitrate & Nitrite at the Water Treatment Plant

Date of Sample Nitrate Result Nitrite Result  Unit of Measure Exceedance

January 9 0.2 <0.03 mg/L No
April 18 0.2 <0.03 mg/L No
July 10 <0.1 <0.03 mg/L No
October 10 0.16 <0.03 mg/L No

MAC for Nitrate = 10 mg/L
MAC for Nitrite = 1.0 mg/L

Total Trihalomethane in the Distribution System

Date of Sample THM Result Running Unit of Exceedance
Average Measure

January 9 49 49.3 ug/L No

April 18 37 47.2 ug/L No

July 10 36.5 43.8 ug/L No

October 10 47.8 42.6 ug/L No

MAC for Trihalomethanes = 100 ug/L (Four Quarter Running Average)

Page 8 of 17

Page 38 of 173



I
= Temagami North Drinking Water System — 2017 Annual/Summary Report

Total Haleoacetic Acids in the Distribution System

Date of Sample HAA Result Running Unit of Exceedance
Average Measure

January 9 31 - ug/L NA

April 18 40 - ug/L NA

July 10 14 - ug/L NA

October 10 44 323 ug/L NA

MAC for Haleoacetic Acids = 80 ug/L (Four Quarter Running Average) — Effective January 2020

Summary of Most Recent Lead Data
(Applicable to the following drinking water systems; large municipal residential systems, small, municipal
residential systems, and non-municipal year-round residential systems)

The Temagami North Drinking Water System qualified for the ‘Exemption from Plumbing
Sampling’ as described in section 15.1-5 (9) and 15.1-5 (10) of Ontario Regulation 170/03. The
exemption applies to a drinking water system if; in two consecutive periods at reduced
sampling, not more than 10% of all samples from plumbing exceed the maximum allowable
concentration of 10 ug/L for lead. The system is required to test for total alkalinity and pH in
one distribution sample collected during the period of December 15 to April 15 and one
distribution sample during the period of June 15 to October 15. This testing is required in every
12-month period with lead testing in every third 12-month period.

pH & Alkalinity in the Distribution System

. Number of Alkalinity
Sample Periods Samples Lead pH (mg/L)
December 15 to April 15 1 - 7.45 85.9
June 15 to October 15 1 - 6.6 75

Sample Dates: April 12 and October 12, 2017
Next round of lead sample scheduled for 2018

Schedule 23 Inorganic at the Water Treatment Plant

Parameter Result Value Unit of MAC Exceedance
Measure
Antimony 0.5 ug/L 6 No
Arsenic 1 ug/L 25 No
Barium 1 ug/L 1000 No
Boron 2 ug/L 5000 No
Cadmium 0.1 ug/L 5 No
Chromium 1 ug/L 50 No
Mercury 0.1 ug/L 1 No
Selenium 1 ug/L 10 No
Uranium 1 ug/L 20 No

Sample Date: October 10, 2017
Note: Sample required every 12 months. Next sampling scheduled for October 2018.

Page 9 of 17

Page 39 of 173



= Temagami North Drinking Water System — 2017 Annual/Summary Report

Schedule 24 Organic at the Water Treatment Plant

Unit of

Parameter Result Value MAC Exceedance
Measure
1,1-Dichloroethylene (vinylidene chloride) <0.3 ug/L 14 No
[...]
The 2017 Annual/Summary Report for the Temagami South Drinking Water System addresses
the requirements outlined in Section 11 and Schedule 22 of the Ontario Drinking Water
Systems Regulation (O. Reg. 170/03) under the Safe Drinking Water Act, 2002.

The Ontario Clean Water Agency prepares this report on behalf of the Municipality of
Temagami by February 28 of each year. The report is accessible on-line on the Municipality of
Temagami website at: http://www.temagami.ca/pagesmith/48 and in hard copy upon request.
The availability of the Annual/Summary Report is communicated to the Municipality of
Temagami consumers via an ad in the community bulletin and notice at the City Hall.

This report is divided into two sections. Section 11 — Annual Report provides a detailed
description of the drinking water system, list of chemicals used, significant expenses incurred,
notices of adverse test results, any incidents issued, and a summary of all microbiological and
operational testing performed. Schedule 22 — Summary Report for Municipalities presents any
requirements the system failed to meet. Also included is a summary of quantities and flow
rates generated by the drinking water system.

The Municipality of Temagami complied with the terms and conditions of all Licences and
Permits, Ontario Drinking Water Quality Standards Regulation (O. Reg. 169/03), and the

Drinking Water Systems Regulation (O. Reg. 170/03) with the exception of those events
detailed in Section 2 of the Summary Report.

Page 2 of 18

Page 50 of 173



N\
= Temagami South Drinking Water System — 2017 Annual/Summary Report

INTRODUCTION

Municipalities throughout Ontario are required to comply with Ontario Regulation 170/03
made under the Safe Drinking Water Act, 2002. The Act was passed following
recommendations made by Commissioner O'Conner after the Walkerton Inquiry. The Act's
purpose is to protect human health through the control and regulation of drinking-water
systems. 0. Reg. 170/03 regulates drinking water testing, use of licensed laboratories,
treatment requirements and reporting requirements.

0. Reg. 170/03 requires the owner to produce an Annual Report, under Section 11. This report
must include the following:

1. Description of system and chemical(s) used

2. Summary of any adverse water quality reports and corrective actions
3. Summary of all required testing
4

Description of any major expenses incurred to install, repair or replace equipment
This Annual Report must be completed by February 28 of each year.

The regulation also requires a Summary Report which must be presented and accepted by
Council by March 31 of each year for the preceding calendar year reporting period.

The report must list the requirements of the Act, its regulations, the system’s Drinking Water
Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if
applicable), and any Provincial Officer Order the system failed to meet during the reporting
period. The report must also specify the duration of the failure, and for each failure referred to,
describe the measures that were taken to correct the failure.

The Safe Drinking Water Act, 2002 and the drinking water regulations can be viewed at the
following website: http://www.e-laws.gov.on.ca.

To enable the Owner to assess the rated capacity of their system to meet existing and future
planned water uses, the following information is also required in the report.

1. A summary of the quantities and flow rates of water supplied during the reporting period,
including the monthly average and the maximum daily flows.

2. A comparison of the summary to the rated capacity and flow rates approved in the systems
approval, drinking water works permit or municipal drinking water licence or a written
agreement if the system is receiving all its water from another system under an agreement.

The two reports have been combined and presented to council as the 2017 Annual/Summary
Report.

Page 30of 18

Page 51 of 173



Temagami South Drinking Water System

Section 11

2017 ANNUAL REPORT

for MUNICIPALITIES

Page 52 of 173



N\
= Temagami South Drinking Water System — 2017 Annual/Summary Report

Section 11
ANNUAL REPORT

1.0 INTRODUCTION

Drinking-Water System Name TEMAGAMI SOUTH DRINKING WATER SYSTEM
Drinking-Water System Number 220000424

Drinking-Water System Owner The Corporation of the Municipality of Temagami
Drinking-Water System Category Large Municipal, Residential System

Reporting Period January 1, 2017 to December 31, 2017

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on the Internet?
Yes at: http://www.temagami.ca/pagesmith/48

Location where Report required under O. Reg. 170/03 Schedule 22 will be available for
inspection:

Temagami Municipal Office
7 Lakeshore Drive
Temagami, ON POH 2HO

Drinking-Water Systems that receive drinking water from the Temagami South
Drinking Water System

The Temagami South Drinking Water System provides all drinking water to the Municipality of
Temagami.

The Annual Report was not provided to any other Drinking Water System owners

The Ontario Clean Water Agency prepared the 2017 Annual Report for the Temagami South
Drinking Water System and provided a copy to the system owner; the Municipality of
Temagami. The Temagami South Drinking Water System is a stand-alone system that does

not receive water from or send water to another system.

Notification to system users that the Annual Report is available for viewing is
accomplished through:

Public access/notice via the web
Public access/notice via Government Office
Public access/notice via a community bulletin Public access/notice via a newspaper

Page 5 of 18

Page 53 of 173



N
== Temagami South Drinking Water System - 2017 Annual/Summary Report

2.0 DESCRIPTION OF THE DRINKING WATER SYSTEM

The Temagami South Drinking Water System is owned by The Corporation of the Municipality
of Temagami. The Ontario Clean Water Agency is the Operating Authority of the Water
Treatment and Distribution systems. This subject system is not interconnected to any other
drinking water systems owned by different owners.

Located on Lakeshore Road, the Temagami South treatment plant obtains its source water from
Lake Temagami. The water is drawn through a 20 m long, 200 mm diameter intake pipe that
extends from a submerged intake structure 5.7 m below the average water level. The intake
pipe directs water by gravity to a low lift pumping station consisting of a wet well and two
submersible low lift pumps, each rated at 11 L/s (950 m*/day). These pumps are controlled by
the treatment systems’ PLC and discharge to the two package plants located within the WTP.

The treatment systems are two different package plants. One is a BCA Pre-Fabricated package
treatment plant which operates automatically and the other is a Neptune Microfloc “Trident”
package treatment plant which operates manually. Each plant provides chemically assisted
filtration through coagulation, flocculation, sedimentation and filtration operations. Aluminum
sulphate and polymer are added to the raw water upstream of the static mixer for the
coagulation/flocculation process. Sodium carbonate is injected for pH adjustment and sodium
hypochlorite is used for disinfection. All chemicals are added using two metering pumps. The
plant is equipped with an automated monitoring system that records various components of
the process.

The filtered water is then directed to two clearwells having a total capacity of 280.68 m>. Two
high lift pumps rated at 916 m>/day direct finished water to the distribution system and an
elevated tower, which maintains pressure to the distribution system. Alarmed chlorine and
turbidity monitoring systems are in place to monitor water quality leaving the treatment
facility.

Filter backwashes are initiated by head loss, turbidity levels, and timer or manually by the
operator. Filter backwash and clarifier waste are stored in a wastewater holding tank before
being pumped to the Municipal sewer system for disposal.

For emergency purposes, a 60 kW diesel generator set is available to provide emergency power
to the entire facility in the event of a power outage.

Temagami South is classified as a Large Municipal Residential Drinking Water System and has
182 service connections serving a nominal population of 350 residents. The distribution system
is equipped with an elevated storage reservoir known as the “South Tower” which has a
working storage capacity of 570 m? and assists with maintaining water pressure in the system.

3.0 LIST OF WATER TREATMENT CHEMICALS USED OVER THE REPORTING
PERIOD

Page 6 of 18

Page 54 of 173



N\
= Temagami South Drinking Water System — 2017 Annual/Summary Report

The following chemicals were used in the Temagami South Drinking Water System treatment
process:

Aluminum Sulphate (Alum) — Coagulation/Flocculation
Polyelectrolyte (Polymer) - Coagulant Aid

Sodium Carbonate (Soda Ash) — pH and Alkalinity Adjustment
Sodium Hypochlorite — Disinfection

All treatment chemicals are NSF/ANSI approved.

4.0 SIGNIFICANT EXPENSES INCURRED TO THE DRINKING WATER SYSTEM

The following work was completed in 2017:
¢ New Multi-Ranger (Level indicator) installed

e New PLC Power Supply installed

¢ [ntake Inspection completed

All routine maintenance functions were accomplished through OCWA’s comprehensive
Workplace Management computerized work order system.

5.0 DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS
REPORTED TO & SUBMITTED TO THE SPILLS ACTION CENTER

Incident #1 - Sodium Exceedance (AWQI #137332)

Date October 10, 2017
Details Sodium result = 23.1 mg/L (Treated sample)
Corrective Action Re-Sample (result = 19.4)

6.0 MICROBIOLOGICAL TESTING PERFORMED DURING THE REPORTING

PERIOD
Sample Type Numberof E.coliResults Total Coliform Numberof Range of HPC
Samples (min to max) Results HPC Samples Results
(min to max) (min to max)
Raw 52 Oto12* 0 to 485* N/A N/A
NDOGT NDOGT
Treated 52 OtoO OtoO 52 <10 to 40
Distribution 104 OtoO Oto0 52 <10to 70
Page 7 of 18

Page 55 of 173



N\
= Temagami South Drinking Water System — 2017 Annual/Summary Report

Maximum Acceptable Concentration (MAC) for E. coli = 0 Counts/100 mL

MAC for Total Coliforms = 0 Counts/100 mL

* EC/TC results for May 23, July 17 and December 4 were reported as NDOGT — no data, overgrown with
target organisms

7.0 OPERATIONAL TESTING PERFORMED DURING THE REPORTING PERIOD

Continuous Flow Analyzers in Treatment Process

Parameter Number of Samples Range of Results Unit of Measure
(min to max)

Turbidity (Filter 1) - - NTU

Turbidity (Filter 2) 8760 Oto2 NTU

Free Chorine 8760 0.96t04.13 mg/L

Note: For continuous monitors use 8760 as the number samples for one year.
Filter 1 was not in use in 2017. The Neptune Plant only operates manually.

Effective backwash procedures, including filter to waste are in place to ensure that the effluent turbidity

requirements are met all times. Thus, the maximum result of 2 NTU is not representative of the water entering
the clearwell.

Free Chlorine Residual in the Distribution System

Number of Samples Free Chlorine Unit of Measure Standard
{min to max)
368 0.25to 1.69 mg/L >0.05

Note: Four (4) chlorine residual samples are collected one day and three (3) on a second day of each week. The
sample sets must be collected at least 48-hours apart.

Nitrate & Nitrite at the Water Treatment Plant

Date of Sample Nitrate Result Nitrite Result  Unit of Measure Exceedance

lanuary 9 <0.1 <0.03 mg/L No
April 18 <0.1 <0.03 mg/L No
July 10 <0.1 <0.03 mg/L No
October 10 <0.1 <0.03 mg/L No

MAC for Nitrate = 10 mg/L
MAC for Nitrite = 1.0 mg/L

Total Trihalomethane in the Distribution System

Date of Sample THM Result Running Unit of Exceedance
Average Measure
January 9 32.8 53.9 ug/L No
April 18 22 47.7 ug/L No
July 10 374 42.8 ug/L No
Page 8 of 18

Page 56 of 173



N\
== Temagami South Drinking Water System — 2017 Annual/Summary Report

Date of Sample THM Result Running Unit of Exceedance
Average Measure
October 10 69.3 40.4 ug/L No

MAC for Trihalomethanes = 100 ug/L (Four Quarter Running Average)

Total Haleoacetic Acids in the Distribution System

Date of Sample HAA Result Running Unit of Exceedance
Average Measure

January 9 26 - ug/L NA

April 18 40 - ug/L NA

July 10 <8 - ug/L NA

October 10 52 315 ug/L NA

MAC for Haleoacetic Acids = 80 ug/L (Four Quarter Running Average) — Effective January 2020

Summary of Most Recent Lead Data
(Applicable to the following drinking water systems; large municipal residential systems, small, municipal
residential systems, and non-municipal year-round residential systems)

The Temagami South Drinking Water System qualified for the ‘Exemption from Plumbing
Sampling’ as described in section 15.1-5 (9) and 15.1-5 (10) of Ontario Regulation 170/03. The
exemption applies to a drinking water system if; in two consecutive periods at reduced
sampling, not more than 10% of all samples from plumbing exceed the maximum allowable
concentration of 10 ug/L for lead. As such, the system was required to test for total alkalinity
and pH in one distribution sample collected during the period of December 15 to April 15 and
one distribution sample collected during the period of June 15 to October 15. This testing is
required in every 12-month period with lead testing in every third 12-month period.

pH & AlKkalinity in the Distribution System

Sample Periods #of Lead Results pH Results Alkalinity Results
Samples ug/L (mg/L)

December 15 to April 15 1 - 7.34 114

June 15 to October 15 1 - 7.5 50.1

Sample Dates: April 12 and October 12, 2017
Next round of lead testing scheduled for 2018

Schedule 23 Inorganic at the Water Treatment Plant

Parameter Result Value Unit of MAC Exceedance
Measure
Antimony <0.5 ug/L 6 No
Arsenic <1 ug/L 25 No
Barium 6 ug/L 1000 No
Boron 4.8 ug/L 5000 No
Page90of 18

Page 57 of 173



Em )
="

Temagami South Drinking Water System — 2017 Annual/Summary Report

Parameter Result Value Unit of MAC Exceedance
Measure

Cadmium <0.1 ug/L 5 No
Chromium <1 ug/L 50 No
Mercury <0.1 ug/L 1 No
Selenium <1 ug/L 10 No
Uranium <1 ug/L 20 No

Sample Date: October 10, 2017

Note: Sample required every 12 months. Next sampling scheduled for October 2018.

Schedule 24 Organic at the Water Treatment Plant
Parameter Result Value Unit of MAC Exceedance

Measure
1,1-Dichloroethylene <0.3 ug/L 14 No
1,2-Dichlorobenzene <0.2 ug/L 200 No
1,2-Dichloroethane <0.2 ug/L 5 No
1,4-Dichlorobenzene <0.3 ug/L 5 No
2,3,4,6-Tetrachlorophenol <0.3 ug/L 100 No
2,4,6-Trichlorophenol <0.2 ug/L 5 No
2,4-D <0.08 ug/L 100 No
2,4-Dichlorophenol <0.2 ug/L 900 No
Alachlor <0.2 ug/L 5 No
Atrazine <0.5 ug/L No MAC No
Atrazine + N-dealkylated metabolites <1 ug/L 5 No
Azinphos-methy! (Guthion) <0.2 ug/L 20 No
Benzene <0.5 ug/L 5 No
Benzo(a)pyrene <0.2 ug/L 0.01 No
Bromoxynil <0.1 ug/L 5 No
Carbaryl <0.005 ug/L 90 No
Carbofuran <0.09 ug/L 90 No
Carbon tetrachloride <1 ug/L 5 No
Chlorobenzene <1 ug/L 80 No
Chlorpyriphos (Dursban) <0.2 ug/L 90 No
Desethyl atrazine <0.5 ug/L No MAC No
Diazinon <0.2 ug/L 20 No
Dicamba <0.3 ug/L 120 No
Dichloromethane <0.2 ug/L 50 No
Diclofop-methyl <0.08 ug/L 9 No
Dimethoate <1 ug/L 20 No
Diquat <0.08 ug/L 70 No
Diuron <0.2 ug/L 150 No
Glyphosate <0.6 ug/L 280 No
Malathion <6 ug/L 190 No
MCPA 0.084 ug/L 100 No
Metolachlor <20 ug/L 50 No
Page 10 of 18

Page 58 of 173



= Temagami South Drinking Water System — 2017 Annual/Summary Report

Parameter Result Value Unit of MAC Exceedance
Measure
Metribuzin (Sencor) <0.2 ug/L 80 No
Paraquat <10 ug/L 10 No
Pentachlorophenol <0.1 ug/L 60 No
Phorate <0.1 ug/L 2 No
Picloram <0.3 ug/L 190 No
Prometryne <0.3 ug/L 1 No
Simazine <0.1 ug/L 10 No
Terbufos <0.08 ug/L 1 No
Tetrachloroethylene <0.06 ug/L 30 No
Total PCBs <0.2 ug/L 3 No
Triallate <0.1 ug/L 230 No
Trichloroethylene <0.3 ug/L 5 No
Trifluralin <0.06 ug/L 45 No
Vinyl chloride <0.1 ug/L i No

Sample Date: October 10, 2017